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The following sample(s) was/were submitted and identified on behalf of the client as: 

Sample Description : able in hv-yellow 
ble in hv-orange 

Proposed Care Instruction : 

Machine wash cold, no bleach, tumble dry low, do not dry clean, do not iron, 
max 25 cycles 

Test Performed : Selected test(s) as requested by applicant 
* * * * * 

Sample Receiving Date : 
Testing Period : 
Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 

sample(s) tested. For further details, please refer to the following page(s). 

Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd 

________________________ 
Hattie Chen 
Account Executive 
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Test Result 

American National Standard for High-Visibility Safety Apparel and Headwear 
(ANSI/ISEA 107-2015) 

Sample A 
TESTS FOR ALL MATERIALS 

Test/Method Section 
ANSI/ISEA 107-2015 

Requirement 
Test Result Pass/ Fail/ NA 

As submitted:  
x= 0.382 
y= 0.554 

Pass 

%Y= 119.67 Pass 
After 40AFU  
x= 0.378 
y= 0.545 

Pass 

%Y= 113.02 Pass 
After 25 washes 
x= 0.380 
y= 0.554 

Pass 

Determination of Color 
ASTM E1164-12 
(Two layers of the same 
material) 

8.1.1 
8.2.4 
10.2 

Test specimen must fulfill the 
colorimetric requirements of 
Table 3 for background 
material 

%Y= 118.06 Pass 

Washing procedure: AATCC 135-2012, Test No. (3)(III)(A) (iii); Machine wash at 105±5 degree F with 1.8 kg total 
loading (type 1 ballast+ specimen) and 66±1g of 1993 AATCC standard reference detergent, permanent press 
cycle, tumble dry permanent press at 155±10 degree F 

Table 3. Color of background and combined-performance material 

Chromaticity coordinates 
Minimum total luminance 

factor Color 
x y Y (%) 

0.387 0.610 
0.356 0.494 
0.398 0.452 

Fluorescent 
yellow-green 

0.460 0.540 

70 

No. SL518092287680TX Date: Sep 20, 2018



Test Report  Page 3 of 8 

Graphs: 

No. SL518092287680TX Date: Sep 20, 2018



 
 

Test Report  Page 4 of 8  
 

 

 
 
Sample B 
 
TESTS FOR ALL MATERIALS 

Test/Method Section 
ANSI/ISEA 107-2015  

Requirement 
Test Result Pass/ Fail/ NA 

As submitted:  
x= 0.602 
y= 0.359 

Pass 

%Y= 49.94 Pass 
After 40AFU  
x= 0.581 
y= 0.364 

Pass 

%Y= 52.28 Pass 
After 25 washes  
x= 0.602 
y= 0.359 

Pass 

Determination of Color 
ASTM E1164-12 
(Two layers of the same 
material) 

8.1.1 
8.2.4 
10.2 

Test specimen must fulfill the 
colorimetric requirements of 
Table 3 for background 
material 

%Y= 49.62 Pass 
 
Wash procedure: AATCC 135-2012, Test No. (3)(III)(A) (iii); Machine wash at 105±5 degree F with 1.8 kg total 
loading (type 1 ballast+ specimen) and 66±1g of 1993 AATCC standard reference detergent, permanent press 
cycle, tumble dry permanent press at 155±10 degree F 
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Table 3. Color of background and combined-performance material 
 

Chromaticity coordinates 
Minimum total luminance 

factor Color 
x y Y (%) 

0.610 0.390 
0.535 0.375 
0.570 0.340 

Fluorescent 
orange-red 

0.655 0.345 

40 
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Weft(N): >13 

Warp(N): >13 
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Sample A 
TESTS FOR ALL MATERIALS 

Test/Method Section 
ANSI/ISEA 107-2015  

Requirement 
Test Result Pass/ Fail/ NA 

Dry: 4.5 Colorfastness Crocking 
AATCC 8-2013 

8.2.1 Dry   3.0 
Wet   3.0 Wet: 4.5 

Pass 

Color change: 4.5 

Acetate: 4.0 

Cotton: 4.5 

Nylon: 4.0 

Polyester:4.5  

Acrylic: 4.5 

Colorfastness 
Perspiration 
AATCC 15-2013 

8.2.2 Color change 4.0  
Staining 3.0 

Wool: 4.0 

Pass 

Color change: 4.5 
Acetate: 4.0 
Cotton: 4.5 
Nylon: 3.5 
Polyester:4.5  
Acrylic: 4.5 

Colorfastness 
Domestic Laundry 
AATCC 61-2013-2A 
105°F 
(modified)  

8.2.3 
Table 4 

Color change 4.5  
Staining 3.0 

Wool: 4.0 

Pass 

Color change: 4.5 
Acetate: 4.0 
Cotton: 4.5 
Nylon: 4.0 
Polyester:4.5  
Acrylic: 4.5 

Colorfastness 
Water 
AATCC 107-2013 

8.2.3 
Table 4 

Color change 3.0  
Staining 3.0 

Wool: 4.0 

Pass 

25
th
 Cycle 

Length (%) = -0.8 

Dimensional change 
Domestic 
AATCC 135-2012 
(3)IIIA(iii)@105°F 

8.3.1 Woven  
L +/- 4% 
W +/-2% 

Width (%) = NIL 

Pass 

Tear Resistance 
(Woven) 
ASTM D1424-09 (2013) 

8.4.2 13 N (1326 gf) (2.92 lbf) 
Average force machine  
Average force cross-machine 

Pass 

New:0.0 g 
Water Resistance 
AATCC 35-2013 
 

8.5.2 ≤ 1 gram of water 

penetration 
Level 1  After 25 washings:0.0 g 

Pass 

New: >200 cm H2O Waterproof 
AATCC 127-2013 

8.5.3 200 cm new and after 25 
washings After 25 washings: >200 

cm H2O   

Pass 

Breathability 
ASTM E96-13 
Procedure B or BW 

8.6 Procedure BW 3600 g/m
2
/24 

hr hydrophilic Procedure BW: 5852 Pass 

Wash procedure: AATCC 135-2012, Test No. (3)(III)(A) (iii); Machine wash at 105±5 degree F with 1.8 kg total 
loading (type 1 ballast+ specimen) and 66±1g of 1993 AATCC standard reference detergent, permanent press 
cycle, tumble dry permanent press at 155±10 degree F 
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Weft(N): >13 

Warp(N): >13 
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Sample B 
TESTS FOR ALL MATERIALS 

Test/Method Section 
ANSI/ISEA 107-2015  

Requirement 
Test Result Pass/ Fail/ NA 

Dry: 4.5 Colorfastness Crocking 
AATCC 8-2013 

8.2.1 Dry   3.0 
Wet   3.0 Wet: 4.5 

Pass 

Color change: 4.5 

Acetate: 4.5 

Cotton: 4.5 

Nylon: 4.5 

Polyester:4.5  

Acrylic: 4.5 

Colorfastness 
Perspiration 
AATCC 15-2013 

8.2.2 Color change 4.0  
Staining 3.0 

Wool: 4.5 

Pass 

Color change: 4.5 
Acetate: 4.5 
Cotton: 4.5 
Nylon: 4.5 
Polyester:4.5  
Acrylic: 4.5 

Colorfastness 
Domestic Laundry 
AATCC 61-2013-2A 
105°F 
(modified)  

8.2.3 
Table 4 

Color change 4.5  
Staining 3.0 

Wool: 4.5 

Pass 

Color change: 4.5 
Acetate: 4.5 
Cotton: 4.5 
Nylon: 4.5 
Polyester:4.5  
Acrylic: 4.5 

Colorfastness 
Water 
AATCC 107-2013 

8.2.3 
Table 4 

Color change 3.0  
Staining 3.0 

Wool: 4.5 

Pass 

25
th
 Cycle 

Length (%) = -0.9 

Dimensional change 
Domestic 
AATCC 135-2012 
(3)IIIA(iii)@105°F 

8.3.1 Woven  
L +/- 4% 
W +/-2% 

Width (%) = NIL 

Pass 

Tear Resistance 
(Woven) 
ASTM D1424-09 (2013) 

8.4.2 13 N (1326 gf) (2.92 lbf) 
Average force machine  
Average force cross-machine 

Pass 

New:0.0 g 
Water Resistance 
AATCC 35-2013 
 

8.5.2 ≤ 1 gram of water 

penetration 
Level 1  After 25 washings:0.0 g 

Pass 

New: >200 cm H2O Waterproof 
AATCC 127-2013 

8.5.3 200 cm new and after 5 
washings After 25 washings: >200 

cm H2O   

Pass 

Breathability 
ASTM E96-13 
Procedure B or BW 

8.6 Procedure BW 3600 g/m
2
/24 

hr hydrophilic Procedure BW: 6009 Pass 

Wash procedure: AATCC 135-2012, Test No. (3)(III)(A) (iii); Machine wash at 105±5 degree F with 1.8 kg total 
loading (type 1 ballast+ specimen) and 66±1g of 1993 AATCC standard reference detergent, permanent press 
cycle, tumble dry permanent press at 155±10 degree F 

*** End of Report *** 
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